



CERTIFICATE

CENTEXBEL TYPE TESTING | TEST REPORT N° 25.06358.02

According to report N° 25.06358.02, dated on 5/01/2026, we confirm that the below mentioned items were tested at CENTEXBEL with reference to **NF P 92-507 (2004) "Fire safety - Building - Interior fitting materials - Classification according to their reaction to fire"**.

The items show

Classification M1

When properly applied.

The evaluation of the burning behaviour is based on CENTEXBEL's evaluation scheme.

SAMPLES

3011

Various colours

Company

Zimmer & Rohde GmbH

Zimmersmühlenweg 14-18

61440 OBERURSEL - GERMANY

This Certificate is valid until 23/12/2030

Centexbel | Technologiepark 70 | BE 9052 Gent | Belgium, 21/01/2026

Myriam Vanneste, PhD
Director Services